DUCAR

Equipment parts manual

Model : DUEDLG4400ISE
Generator

Picture may not reflect the exact model



OL_T785
]
g3 |
88—
88—
0
I

=33
334
-5
1l




No. Part number Description Qty
1 | DUP500045 LOCK CLIP 29
2 | DUP94418 FUEL HOSE RUBBER SLEEVE 1
3 DUP91344 BOLT M8*16 4
4 | DUP92032 SCREW M4X16 1
5 DUP94217 FLAT WASHER @©3.2 2
6 [DUP503062 FUEL SWITCH 1
7 | DUP500018 RECOIL HANDLE 1
8 DUP503136 PLUG 1
9 |[DUP506229 BATTERY SHOCK PAD 1
10 [DUP94509 FIBERGLASS TUBE 1
11 | DUP553161 DEPUTY WIRING HARNESS 1
12 | DUP504237 CLIP 6
13 [DUP506002 RIGHT TIE ROD FIXED SEAT 1
14 | DUP91322 BOLT M5*12 2
15 [DUP504778 ISOLATING,RIGHT 1
16 [DUP506252 SHROULD, BATTERY 1
17 |[DUP503996-126 OBSERVATION COVER 1
18 [DUP503994-126 LEFT FRAME 1
19 [DUP506007 PULL ROD ASSEMBLY 1
20 | DUP500009 FUEL TANK ISOLATION RUBBER PAD C 4
21 | DUP599601 METAL CLIP 2
22 | DUP92036 SCREW M4_L=10 3
23 | DUP91398 BOLT M6X16 2
24 | DUP506005-052 HANDLE DECORATIVE BOARD 1
25 | DUP553166 CONTROL MODULE 1
26 | DUP90035 NUT M6 8
27 | DUP506250 MUFFLER BAFFLE 1
28 | DUP504578 FUEL CAP 1
29 | DUP50280062VN PRESSURE REDUCING VALVE 1
30 | DUP504929 INTAKE CONNECTOR 1
31 |DUP92190 BOLT M5*16 12
32 | DUP506091 TUBING BRACKET 1
33 [DUP500661 BLIND RIVET ®3*15MM 2
34 | DUP504478 WIRE HARNESS 1
35 | DUP503997 BOTTOM PLATE 1
36 | DUP553204 DC VOLTAGE REGULATOR 1
37 | DUP500116 SHORT WIRE 1
38 | DUP503993-175A RIGHT PANEL 1
39 | DUP94508 FIBERGLASS TUBE 2
40 |[DUP503995-126 RIGHT FRAME 1
41 | DUP506006 FUEL SWITCH KNOB 1




No. Part number Description Qty
42 | DUP523699 WHEEL 2
43 | DUP545332 PRESSURE REDUCING VALVE 1
44 | DUP111001900830VN ENGINE DHPLG190 1
45 | DUP92064 SCREW M5*16 6
46 |DUP506186 PANEL REAR COVER 1
47 | DUP94423 FUEL LINE CLAMP ®©9 1
48 |DUP90116 NUT 1
49 | DUP506092 ISOLATION SUPPORT 4
50 |DUP95796 FUEL LINE 1
51 | DUP503992-175A LEFT PANEL 1
52 | DUP94402 FUEL LINE CLAMP ®8.5 2
53 | DUP91332 BOLT M6X25 2
54 | DUP553156 PANEL ASSEMBLY 1
54.1 [DUP9067 RUNNING LIGHTS 1
54.2 | DUP9066 OIL OVERLOAD INDICATOR 1
54.3 | DUP9066 OIL WARNING LIGHT 1
54.4 | DUP9025 ELECTRICAL OUTLET 1
54.5 | DUP6691/9079 SWITCH 1
54.6 | DUP9061/9080 ECO SWITCH 1
54.7 [DUP9022 ONE KEY TO START THE SWITCH 1
54.8 | DUP6441-20/6404 THERMAL PROTECTOR 1
54.9 |DUP6441-31/6404 THERMAL PROTECTOR 1
54.10 | DUP6441-30/6404 THERMAL PROTECTOR 1
54.11 | DUP6015/6414 THE RV SOCKET 1
54.12 | DUP6032/6970 AMERICAN STYLE DOUBLE SOCKET 1
54.13 | DUP9193 PARRALLEL PORTS 2
54.14 | DUP9369/9456 USB 1
54.15 | DUP9132 GROUNDING BOLT 1
55 |[DUP94408 FUEL LINE CLAMP ®10 2
56 | DUP504252 CLIP 2
57 | DUP506089 BRACKET 1
58 [DUP506008 FUEL TANK 1
59 | DUP503034 FUEL LINE CLAMP ©9.5*0.8 2
60 | DUP94273 FLAT WASHER 4
61 | DUP94411 FUEL LINE CLAMP ©11x0.8 1
62 | DUP92044 SCREW M5*8 1
63 | DUP504780 FRONT COVER 1
64 | DUP91365 BOLT M6X12 1
65 |DUP92229 WHEEL PIN 2
66 | DUP500035 ISOLATION PAD 2
67 | DUP504934 LOW PRESSURE HOSE 1




No. Part number Description Qty
68 | DUP506093 AXLE 1
69 |DUP91327 BOLT M6X12 5
70 | DUP500019-052 PULL ROPE GUIDE PLATE 1
71 | DUP500017 RECOIL HANDLE COVER 1
72 |DUP503077 FILTER 1
73 | DUP506015 FUEL LINE 1
74 | DUP506001 LEFT TIE ROD FIXED SEAT 1
75 | DUP504777 ISOLATION PAD 1
76 | DUP504760 BATTERY 1
77 | DUP506014 FUEL LINE 1
78 |[DUP506012 FUEL SWITCH BRACKET 1
79 | DUP506095 LOW PRESSURE HOSE 1
80 |[DUP553168 INVERTER MODULE 1
81 |[DUP504782 REAR COVER 1
82 | DUP92012 SCREW M5*18 4
83 |[DUP599302 LOW PRESSURE HOSE HOOP 1
84 | DUP504781 CABLE TRAY 1
85 [DUP506003 FUEL SLOT 1
86 |[DUP94003 TOOTH WASHER 6 3
87 | DUP92014 SCREW ST4.2X13 3
88 | DUP91825 SCREW M5*12 35
89 [DUP97800 GASKET 1
90 |DUP96120 GASKET@6 1
91 |[DUP97819 GASKETg7 1
92 | DUP94436 Fuel Line Clamp Ringp12x1.2 1
93 | DUP94407 Fuel Line Clamp Ring®10.5 1
94 |DUP98117 Vent Pipe_Fuel Tank to Air Cleaner 1




